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FE PR RS T Hth T TEItRS 430828
Sample Name Li-ion Battery Sample Model
FrPR L A WER =

3.7V 95mAh
Nominal Voltage Rated Capacity m
FLH [k

.351Wh -

Watt-hour 0.35 Trade mark
MR S5 = IR RE R I AR AT FRA W
Testing laboratory Guangdong ESTL Technology Co., Ltd.

AR AR SETTRA Ll X B8 95 1R 1556101, 201-208% .
Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road,
Songshan Lake Park, Dongguan, Guangdong, China.

M Hb 4k
Testing Address

BT LA BB RE A A TR A 7
Applicant Anren Duanshi New Energy Technology Co., Ltd.

U AT 2 AT 1 22 B KO 0T 22T\ Pk B A L LV
Apolicant Address Duanshi Lithium Battery Industrial Park, West Bayi Road, Industrial
PP Concentration Zone, Anren County, Chenzhou City, Hunan Prov.

il 34 P A BIRHr e IR PR 4 7
Manufacturer Anren Duanshi New Energy Technology Co., Ltd.

Duanshi Lithium Battery Industrial Park, West Bayi Road, Industrial

Manufacturer Address Concentration Zone, Anren County, Chenzhou City, Hunan Prov.

PRAE OCTfaha it S s g ) M EJe A 212 1T hi3.35188% 3K
bURF W i UNITED NATIONS Recommendations on the transport of dangerous goods
Standard Model Regulations, Twentieth revised edition, 2019(ST/SG/AC10/1/Rev.21)

Chapter 3.3, Provisions 188

ke H
ZAr R 2021-06-24
Date of sample receipt
Wt = A

Tested date 2021-06-25 to 2021-07-07

18384516 Test conclusion:

The 1.2m drop test of the PACKAGE for Li-ion Battery submitted by Anren Duanshi New Energy
Technology Co., Ltd. is tested according to the 21th Revised Edition of the Recommendations on the
Transport of Dangerous Goods, Model Regulations ST/SG/AC.10/1/Rev.21).

H 22 A= B BB BE VR AR A PR Rl s A (£ B 1 H B i B2 1. 2m RV Il Ok T e Bz fi i g
WY FEEVE AR 21ET RO AT A .

The test results comply with the relevant requirements of ST/SG/AC.10/1/Rev.21.
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%5415 E The info of package

BN EE
_ 5.49%g

Each package gross weight
AN R A R 4 B
I o ¥ 4.256kg
In each package battery net
CERTIIR i 22401158
Battery Number 2240pcs/packing
(ks ;

#ij 400mm*250mm*235mm
Package size
277 BB A PN R
Packaging type Package including lithium batteries .
AMIBERT R X fifiti 484 Corrugated carton [ A#R4EWood carton

The material of outer packaging | [t other:

Y3k #1 kL Foam material D)% ¥ 75 Plastic disc

B 5 A N RE I B P25 7 [ 4%H fg i Paper divider [ %88} < #4Plastic air cushion

HeJo

The manner of inner packaging | [_]8—3F 118k 48 L3RS 528
that can be completely enclose | gingle sealing plastic bags ~ Plastic bubble and pearl cotton
the samples [ v 3

CH:At Other:

Independent packaging

#%vE/Remarks:
1. A A DA RARE N

Throughout this report a comma is used as the decimal separator.
2. FlsEhth < R CRTEHE” . “P7 IR WL, P R CRmIL” . “NA” FoR R
&

As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A”
means “not applicable”.
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ot PRUEEL K P S Hxe
Clause Requirements Result Verdict
1.2 K% IR / 1.2m Drop test P
MR BB | Test procedure P
Hb A E 1.2 KiB7% / The package of batteries is dropped from 1.2m P
7% 75 1] | Drop orientation: HALRAFIR, P
WAE— I RS T e — M LA BT ), JURFER S E | A R TATT
£ IR B 2k 7% 7 17) | Where more than one orientation is | 7%
possible for a given drop, the orientation most likely to result | The package is
in failure of the packing must be used. in the shape of
FEPIR B2 H k7% 75 17 1 Drop orientation for a package which | a box. The
are in the shape of a box: package is
% —Ik: LIFHJE T2 / First drop: flat on the bottom subjected to five
5. LAFETICE / Second drop: flat on the top drops in
=W LL—KAMEF#k / Third drop: flat on the long side | different
SEPUYR: LA—%E M 72k / Fourth drop: flat on the short side |orientation.
6.1.5.3 AR LL—ANEkT% / Fifth drop: on a corner
2% H#% | Drop Target By B AR KR P
V& EARAUN AR, Jos kK- 3R T H 20/ The target must | Hijhi .
be a non-resilient horizontal surface and must be: The drop target
1. g5, JEE LG E A3 / lintegral and massive is a concrete
enough to be immovable floor.
2. KM, Joremaie gt R R Ershis / Flat with a
surface kept free from local defects capable of influencing
the test results
3. BA BRI, R RM N ARSI IEA SR
#1451 Rigid enough to be non-deformable under test
conditions and not liable to become damaged by the tests
4. BA R KRR DU IR0 (3 e A BIE e R T b/
Sufficiently large to ensure that the test package fall securely
upon the surface
3.3.1 3K | Requirements P
Special BR 7 IR AR S R, AL IRER AT | eIERR: P
provision [ {i77 [ 1.2m A kv S & H A A iR i it BRIt AL, ¥ | MRS F g
188 B NEAFE LABCR AR it 2 (Bl AT Rt 42k, % il RN B
AR A (EESEhR
Except when batteries are installed in equipment, each No damage to
package shall be capable of withstanding a 1.2m drop test in | batteries; No
any orientation without damage to cells or batteries battery to
contained therein, without shifting of the contents so as to battery contact;
allow battery to battery (or cell to cell) contact and without No release of
release of contents contents from
the package.
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Photos of Samples and Labels/#: 5 /B i 7R
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Declaration

1. AR AN HRZANE B NZEL T
The test report is invalid without the signatures of Ratifier, Reviewer and

Testing engineer.

2. ARt A A UG N TR 2 HlE A TOR A e 56 SR B
Objections to the test report must be submitted to ESTL within 15 days.

3. R@ A = P lF &, AFFEHE Hl AR
Nobody is allowed to photocopy or partly photocopy this test report without

written permission of ESTL.
4. AR DO IEARAE 75T

The test report is valid for the tested samples only.
5. AR E IR

The test report is invalid if altered.

.y .
--- End of report ---
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